
REVIEW

Advanced technologies for the treatment of wastewaters
from agro-processing industries and cogeneration of by-products:
a case of slaughterhouse, dairy and beverage industries

E. Alayu1 • Z. Yirgu2

Received: 19 September 2016 / Revised: 8 December 2016 / Accepted: 30 August 2017 / Published online: 18 September 2017

� The Author(s) 2017. This article is an open access publication

Abstract Agro-industrial wastewaters are known by

high strength of organic pollutants that cause an adverse

effect on the water bodies. Wastewater management

becomes a major task, leads environmental regulations to

be stricter worldwide. Increased disposal of

untreated/partially treated industrial wastewaters are
[...]
industrial sector. The brewery effluent quality depends on

various different processes that take place within the

brewery, particularly in the raw material handling, wort

preparation, fermentation, filtration, CIP, packaging, etc.

Organic compounds found in the brewery effluent are

mainly consist of sugars, soluble starch, ethanol, volatile

fatty acids, etc., and generally, easily biodegradable. The

characteristics of some relevant brewery physicochemical

environmental parameter are COD ranges from 2000 to

Table 5 Cheese whey treatment systems using anaerobic reactors

Wastewater Reactor pH HRT OLR Temperature Biogas/CH4 yield COD-removal (%) References

CW UASB 7.18 5 5.96 33 9.57LCH4/L feed/day 98 Yan et al. 1989

CW UFFLR 6.7 5 14 35 5.6 m3/m3/day 95 Wildenauer and Winter 1985

CW FBR 4.3 0.4 77 35 0.39 m3/KgCOD 90 Boening and Larsen 1982

CW AHR 7–8 0.75 13.3 20 0.69 (CH4 yield) 80 McHugh et al. 2006

CW TSMAMD 7.9–8.5 4 19.78 37 0.70 (CH4 yield) 98.5 Yilmazer and Yenigün 1999

CW UAFFR – 2 35 37 0.72 (CH4 yield) 81 Patel et al. 1995

CW UASFF – 2 25 36 3.75L/day 97.5 Saddoud et al. 2007

CW CSTR – 4 – – 0.55 m3/KgCOD 95 Najafpour et al. 2008

UFFLR up flow fixed film loop reactor, AHR anaerobic hybrid reactor, UAFFR up flow anaerobic fixed film reactor, TSMAMD two stage mixed

anaerobic membrane digester, UASFF up flow anaerobic sludge fixed film

Table 6 Two-phase anaerobic treatment of dairy wastewater in small-scale

Type of Waste Reactor type HRT OLR Temperature COD removal Reference

Milk bottling plant CSTR ? UF 2 day – 35 �C 90% Cohen et al. 1994

Skimmed milk CSTR ? UF 2 day – 20 �C 95% Anderson et al. 1994

Milk and cream bottling plant CSTR ? UF 2 day 5KgCOD/m3/day 33–36 �C 90–95% Jeyaseelan and Matsuo 1995

Synthetic cheese whey CSTR ? UF 2 day – 35 �C 95% Ince 1998

Table 7 Characteristics of

dairy wastewater (Ali 2013)
Parameters Influent concentration Effluent concentration EEPA standard

COD (mg/L) 2520 359 (85.7%) 250 mg/L

BOD5 (mg/L) 506 241 (52.3%) 60 mg/L

TSS (mg/L) 318 265 (17.1%) 50 mg/L

VSS (mg/L) 200 156 (22%) –

NH3–N (mg/L) 4.35 0.152 (96.5%) 15 mg/L

PO4
3-–P (mg/L) 5.3 3.64 (31.3%) –

pH 5.7 7.4 6–9

Int. J. Environ. Sci. Technol. (2018) 15:1581–1596 1589

123



6000 mg/L, BOD ranges from 1200 to 3600 mg/L, nitro-

gen ranges from 25 to 80 mg/L, and phosphorus ranges

from 10 to 50 mg/L (Driessen and Vereijken 2003).

Anaerobic filter process was largely applied in pilot and

full-scale form for the treatment of brewery wastewater. In

the 1983, a large number of various configured attached

growth anaerobic filter systems have been commercially

installed at food processing plants, cheese plants, and

brewery plants. The effectiveness of AF for treating

brewery wastewater was carried out initially with loading

rate of 10KgCOD/m3/day to setting number 1 on the

effluent pump at mesophilic conditions (i.e., 35 �C) and

showed COD reduction of 85%. After, its rate was main-

tained for approximately 5 weeks, the average biogas

production was 0.4 m3/day and COD reduction was 81%.

The loading rate was then increased to setting number 2 on

the influent pump, and as shown in Table 8, the HRT was

dropped from 23 to approximately 5 days, for an average

of 562 L of influent per day. This corresponds to a loading

rate of 1.27KgCOD/m3/day, indicates COD reduction of

85% and gas production of 1.42 m3 biogas containing over

75% methane. This indicates that increasing loading rates

can result in even higher performance by the digester,

possibly due to the higher bacterial populations in the

digester over time (Williams et al. 1999).

Several studies showed that application of anaerobic

digestion processes are successful to treat brewery

wastewater. Another laboratory scale of anaerobic diges-

tion processes indicates that brewery solid and wastewaters

in combination together are also a good alternative for

cogeneration of renewable energy. Anaerobic co-digestion

is an advanced technology that takes advantage of com-

plementary substrates to increase the methane yield of

those substrates of brewery wastes. Brewery wastes (BW)

is first used as co-substrate and co-digested with its solid

wastes in batch mode at mesophilic conditions and finally

achieved the maximum methane production of 287 LCH4/

KgCOD. The highest biochemical methane potential was

obtained with hot trub, i.e., 251 LCH4/KgCOD with higher

methane production rate of 1.08 per day, which indicates

its high biodegradability while the biodegradation of the

spent grain and combination of T ? SG samples were

almost similar in their biochemical methane potential,

methane yield, and methane production rate (Costa et al.

2013).

In Ethiopia, most breweries industries release their

wastewater into the environment. For example, St. George

brewery, Addis Ababa, Ethiopia, the brewery produced

approximately 107.7 thousand hectoliter (hL) beer and

about 7.5 million hL total wastewater annually. This

amount of wastewater was discharged into the water bodies

previously and may cause Akaki river pollution. However,

St. George Brewery installed the modern treatment plant

(full-scale UASB) with re-aeration system in recently for

better treatment of its waste. The waste water treatment

system consists of a preliminary treatment unit, influent

tank pit, equalization tank, UASB reactor, and a re-aeration

treatment unit (Fig. 3). UASB operation is successfully

carried out in the reactor at retention time of 6 h with

loading capacity of 700 m3 in the presence of well-settling

(granular) sludge in which the wastewater moved in the

upward direction through a sludge blanket composed of

biologically formed granules. The system was constructed

from concrete and can treat 2000 hL water per day. The

total time the wastewater spent in the treatment system is

17.5 h (Bula 2014).

The treatment process, first collected wastewater from

different processing units of the brewery is passed through

a fine screen in order to remove coarse material. Influents

from fine screen goes to equalization tank, which buffer the

influent wastewater with retention time of 8 h. This

retention time is very useful to obtain sufficient hydraulic

peak shaving and relief out of peaks in pH and organic

loading and for partial hydrolysis of complex organic

compounds to sugars, amino acids, and fatty acids. pH

correction is done with NaOH or HCl additions and recycle

of the anaerobic effluent at the pH correction tank. The pH

correction tank is covered and off-gas is extracted and

treated in the bio-filtration system. Then actual biological

treatment of wastewater takes place in the UASB reactor.

In this phase, the liquid flows in upward direction and

mixed with settled biomass and treated wastewater flows

through the re-aeration tank, remove odorous compounds

and convert sulfides to sulfur and sulfate before discharged.

At the top of the UASB-reactor, Lamella separator is

installed for separation of the treated wastewater, biogas,

Table 8 AF performance in treatment of brewery wastewater at pilot scale (Williams et al. 1999)

Pump

setting

Influent COD (mg/

L)

Effluent COD (mg/

L)

Influent

pH

Effluent

pH

HRT

(day)

OLR (KgCOD/m3

day)

Biogas

(m3/day)

1 4757 896 7.41 7.18 23 0.20 0.40 (76.58%)

2 5859 855 7.44 7.17 4.6 1.27 1.42 (75.40%)

3 6050 800 6.31 7.10 2.2 2.79 2.83 (74.4%)

1590 Int. J. Environ. Sci. Technol. (2018) 15:1581–1596

123



and sludge. The produced CH4 (487 Nm3/day) is burning

by flare while CO2 used for internal circulation for car-

bonation (Bula 2014). In over all, the treatment plant has

low performance efficiency in removal of mainly nutrients

(TN and TP) including TSS, BOD5 (Table 9). This may be

due to the low understanding of the process and imple-

mentation of the technology. For further removal of these

pollutants in order to achieve the Ethiopia Environmental

Protection Authority (EEPA) standards, the St. George

brewery factory should extend its treatment using

sequencing batch reactor. In general, for better removal of

both organic matter and nutrients from brewery wastewa-

ter, SBR is very useful as post-treatment shown in Table 4,

because of its high removal efficiencies for both organics

and nutrients (Min 2013; Panbic 1996; Zhan et al. 2008).

Based on the removal efficiency of the SBR from literature,

a possible extended design treatment options for brewery

wastewater is illustrated in Fig. 4.

Integrated anaerobic–aerobic bioreactors

Anaerobic–aerobic FFB reactor

The combination of two fixed-film bioreactors (FFB) is

illustrated in Fig. 5a, with arranged media, the first

anaerobic and the second aerobic, connected in series with

recirculation for treatment of wastewater.

Anaerobic (UBF)–aerobic (MBR) reactor

Anaerobic up flow bed filter (UBF) is a combined hybrid

reactor of anaerobic UASB and anaerobic FFB (Fig. 5b).

The bottom part of the UBF reactor is the UASB, in which

granular sludge is developed. With the presence of sta-

tionary packing material, the upper part of the UBF serves

as a FFB. The greater advantage of the UBF is its capacity

to eliminate the problems of clogging and biomass washout

which are commonly encountered in anaerobic FFB’s and

UASB’s, respectively. Aerobic membrane bioreactors

(MBR) combine membrane filtration with biodegradation

processes, and separates solid–liquid through sieving. In a

MBR, solid materials, biomass, pathogenic bacteria, and

Fig. 3 St. George brewery wastewater treatment plant

Table 9 Average value of brewery wastewater parameters before and after treatment (Bula 2014; EEPA 2009)

Parameters Raw wastewater Influent tank effluent Equalization tank effluent UASB ? Aeration effluent EEPA standard

Characteristics of brewery

pH 9.9 9.9 8.7 7.8 6–9

COD (mg/L) 2676 2534 2480 209 (92.2%) 250 mg/L

BOD5 (mg/L) 1505 1480 1413 79 (94.7%) 60 mg/L

TSS (mg/L) 686 551 397 87 (87.3%) 50 mg/L

TN (mg/L) 39 38.3 37.5 34.6 (11.3%) 40 mg/L

NH4–N (mg/L) 16.5 15.6 15.2 14 (15.1%) 20 mg/L

NO3–N (mg/L) 7.8 7.3 6.0 4.3 (44.9%) –

S2- (mg/L) 0.24 0.29 0.37 0.04 (83.3%) –

TP (mg/L) 57.3 57.0 55.1 52.0 (9.25%) 5 mg/L

PO4
3- (mg/L) 58.45 57.95 56.7 54.0 (6.61%) –

() = Removal efficiency of integrated UASB—aeration systems

Int. J. Environ. Sci. Technol. (2018) 15:1581–1596 1591

123



macromolecules are retained while allowing water and

smaller solution species to pass through the membrane and

produce a very high quality effluent. The membrane-re-

tained aqueous and particulate-based enzymes which are

otherwise lost in the conventional sedimentation–clarifi-

cation step are also able to improve the metabolic rate in

the MBR (Chan et al. 2009).

Integrated anaerobic–aerobic bioreactors are a promis-

ing technology employed in industrial wastewater treat-

ment to attain further emission reduction left from former

treatment plant. In the recent years, high-rate integrated

anaerobic–aerobic bioreactors are increasingly employed

for high organic strengthen industrial wastewaters treat-

ment. These bioreactors control environmental problems

caused by high organic waste discharging through degra-

dation of constituents by consortium of microorganism. In

comparison with conventional wastewater treatment

methods, anaerobic treatment is highly applicable for waste

treatment based on the concept of recovery of valuable

byproduct for utilization while aerobic biological methods

are commonly used in the treatment of organic wastewaters

for achieving high degree of treatment efficiency. Some

anaerobic-integrated treatment systems efficiencies are

summarized in Table 10 (Chan et al. 2009).

Despite the great advantages presented by anaerobic

reactors, for example UASB, the quality of the treated

effluents does not comply the discharge standard limits.

The high strength industrial effluents produced by diaries,

slaughterhouses, and breweries usually require a post-

treatment. The UASB-CW integration indicates the fol-

lowing abatement efficiencies with regard to BOD5

(92.9%), COD (79.2%), SS (94%), and fecal coliforms

(98.8%) were achieved compared with single UASB

treatment efficiencies shown in Fig. 6 (Raboni et al. 2014).

Other post-treatment techniques (Fig. 7) aid to minimize

UASB effluent quality problems are polishing pond (PP)

works by maintaining wastes in ponds, constructed wetland

systems using vegetation covers allowing to overland flow

and dewatering the sludge, down flow hanging sponge

(DHS) through providing a large surface area to accom-

modate microbial growth on a sponge cubes, because of

oxygen supply through it naturally in the downstream way

without external supply. Another method is duck weed

pond (DP) uses aquatic macrophytes to recover the nutrient

and transform them into easily harvested protein-rich

byproducts. Last column of Table 10 indicates the treat-

ment Performance of various Integrated UASB Post-treat-

ment systems (Khan et al. 2016).

Some factors affecting anaerobic digestion

pH (potential hydrogen)

Due to the formation of different intermediates, anaerobic

reactions are highly dependent on pH value, particularly for

Fig. 4 Extended possible

brewery wastewater treatment

Fig. 5 Integrated anaerobic–

aerobic reactor

1592 Int. J. Environ. Sci. Technol. (2018) 15:1581–1596

123



methane producing bacterial ranging between 6.8 and 7.2.

While, acid forming bacteria are desirable to a more acidic

condition. So, the pH of anaerobic system should be

maintained between the methanogenic limits to avoid the

predominance of the acid forming bacteria which may

cause volatile acid accumulation. Therefore, microbial

groups involved in each phase require different pH con-

ditions for optimum growth. To achieve this, it is essential

to provide buffering agents like sodium bicarbonate to

neutralize any eventual VFAs accumulation. Because,

NaHCO3 is useful for supplementing the alkalinity, which

shifts the equilibrium to the desired condition without

disturbing the microbial population (Saleh and Mahmood

2004).

Temperature

AD occurs under a variety of temperatures depending on

the species of microorganisms employed. In general, con-

trolled anaerobic digestion is subdivided into three tem-

perature ranges, psychrophilic (10–20 �C), mesophilic

Table 10 Anaerobic–aerobic high-rate reactors

Type of reactor Type of

wastewater

Influent COD

(mg/L)

OLR (KgCOD/

m3/day)

Anaerobic COD

removal

Aerobic COD

removal

Total HRT References

2UASB ? CSTR food 5400–20,000 4.3–16 58–79% 85–89% 5.75 day Agdag and

Sponza 2005

RBC ? FFB cheese whey 37,400–65,700 5.2–14.1 46.3–62.6% 93–95% – Lo and Liao

1989

FFB ? FFB slaughterhouse 400–1600 0.39 – – 4.7–7.3 day Del Pozo and

Diez 2003

Integration BOD COD TSS NH4–N TN TP Fecal coliforms (FC)

Characteristics of effluent (mg/L, except FC (MPN/100 mL))_(Khan et al. 2016)

UASB ? PP 24 (92%) 108 (79%) 18 (96%) 20 (50%) 25 (55%) – 5.8 9 102 (99.999%)

UASB - DP 14 (96%) 49 (93%) 32 (91%) 0.41 (98%) 4.4 (85%) 1.1 (78%) 4.0 9 103 (99.998%)

UASB ? DHS 9 (96%) 46 (91%) 17 (93%) 18 (28%) 28 (40%) – 3.4 9 104 (99.95%)

() = Removal efficiency of integrated treatment systems

Fig. 6 UASB–CW integrated treatment plant

Fig. 7 a UASB—polishing

ponds and b UASB—

constructed wetland treatment

system Source: Chernicharo

(2007)

Int. J. Environ. Sci. Technol. (2018) 15:1581–1596 1593

123



(20–40 �C), and thermophilic (50–60 �C). The structures

of the active microbial communities at each temperature

optima are quite different. For example, bacterial growth

and conversion of organic materials is slower under psy-

chrophilic conditions. The rate of methane production

increases as temperature increases until maximum meso-

philic temperature ranges, 35–37 �C, because in this tem-

perature ranges mesophilic microorganisms are actively

involved. In general, biogas production yield depends on